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Synopsis:

Five plastic “HY Tread” samples were submitted to determine the co-efficient of friction in accordance
with appendix A for wet surfaces.

ure 1. Items tested.

Results:
Sample BPN Reading (wet) Average Co-efficient of
1 2 3 4 5 (Of last 3 readings) friction
1 44 43 43 43 43 43 0.45
2 44 43 42 42 42 42 0.44
3 44 44 43 43 43 43 0.45
4 43 44 44 44 44 44 0.46
5 44 43 43 43 43 43 0.45
Table 1

Figure 2. Pendulum friction tese.
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